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2tandard Used : EN 145:2001=A1:2005

Conclusion:
After inspection of the technical documentation /ssued oy ihe customer, and In his request, we express our
opinion that this decumentation meels the fechnical requirement of the gdbove standards.

This opin'on Is oy vald for the squpment and configuration described, in conjunclion wth the fes! data
dedalied above and with compiance with all applcabie iegal reguirement for the proguct .
The faliowing manufacturer documents was inspecled!

| Presence of test report using standards as Indicated by the manufacturer | vox |

Copyright of this Centificate (s cuned oy CELAB® italy and may not be reproduced other than In full and with the
pror approval of tne Geperal Uianager. Use of this cemificate is sudjectad fo Celad reguiation avallable on Ceiad
wed e

Cneok the authentiolty of thic oertificate and related Information before use In the web dis
www odlab oom Introducing the UCN mnumber In ihe ‘Cheok dooument authenticity' area. You wil cee
oopy of thic certificate and regulation on certificates uce. Thic dooument ic releaced only for coope
2llowed by lAwe-
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General Manager - CELAS
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Points For Attention

. This Report Is Invalid If Without “The Text Report Special Seal” Or The Official Seal
Of The Institute.

. The Reproduction Is Invalid If Without Being Confirmed By “The Text Report Special
Seal” Or The Official Seal Of The Institute.

. This Report Is Invalid If Without Signature Of The Major Tester And The Examiner And
The Approver.

. This Report Is Invalid If In Any Form By Any Means Altered.
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The Institute Add: Lingang Road 166, Lingang Economic Park , Gaogang, Taizhou.Jiangsu
R W B TG . 0523-86989901

The Institute Complain Tel:0523-86989901

FEI R I ALAANE 55 HL 1T . 0523-86989959

The Institute Businese Tel:0523-86989959

I RILAfE R 0523-86989939

The Institute Fax:0523-86989939

IR LA RS : 225300

The Institute Post:225300

ARSI LA AL : www jstfzx.com

The Institute Web:www. jstfzx.com

FEESFSIHLAAMEAE . 1735889887 @gq.com

The Institute E-mail: 1735889887 @qq.com



